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WHEELER/REX 6790 (N100A) ®ase)

No (F\;?rﬂtegfé)r'; Part Name Set P(EFTEQ)O'

1 603500 Base 1 Joo1

2| 603501 | Support (Right) 1 Jooz2

3| 603502 | Support (Left) 1 Joo3

4| 600328 | Nut (M8) 4 WCO08

5| 600130 | Spring washer (8) 4 WGO038

6| 600344 | Rollpin (p6x28) 4 WL65

7| 603503 | Torx socket head cap screw (M8 x25) 4 w083

8| 603504 | Base cover 1 Joos

9| 600248 | Washer (5) 2 w152

10| 600124 | Spring washer (¢5) 2 WGO05

11| 600649 [ Round head machine screw (M5x25) 2 W255

12| 600731 | Strainer 1 N 048 [Set Tapping screw (M5x10) 6090
13| 603505 0il intake line suction tube (A)- 1 0410-65

14| 603506 | Nipple 1 JO15

16| 600213 Pipe band 2 ZI150 6090,6190,6390, 6490, 6590
16| 603550 |Oil intake line saction tube 0410-700

17] 603507 | Tank upper cover 1 Joo4

18| 603508 | Upper cover strainer cap 1 Joos

19| 603509 | Scrap receiver 1 Joo7

20| 603510 | Bottom cover 1 joos

21| 600329 | Round head machine screw (M5x8) 4 w251

22| 603511 Built-in tool box 1 Jo1o0

23| 603512 | Tool box shaft 1 Jo1l1

24 603513 | Truss screw (M8x%20) 2 W585

25| 603514 | Stopper pin A 1 Joi1e2

26| 603515 | Stopper pin B 1 JO13

27| 603516 | Rollpin (¢4 x20) 1 WL46

28| 603517 | Spring (¢5%12) 1 7752

29| 600346 | Steel ball (@5) 1 WQO05

30

31| 600183 | Drain plug 1 WA46

32| 600429 | Spring washer (¢10) 4 WGI10

33| 600181 | Socket head cap screw (M10x40) 4 WGo04

34| 600249 | Hexagon head cap screw (M10x30) 4 Wio01

35| 603519 | Pipe stand with leg cap 4 - INI121 +Ni25 6090, 6190, 6390, 6490, 6590
36| 603520 |Legcap 4 N125 6090, 6190, 6390, 6490, 6590
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WHEELER/REX 6790 (N100A) woton

2

No (F\.’f\?l’?egl‘gf) Part Name Set PE“&[E%O‘

1 603521 | Condenser motor (1.0kw 120/240V) 1 Jo030T| included No.19 - 22
2| 603522 | Motor pulley 1 4931

3 600291 | Hex-socket set screw (M3x8) 1 W78A

4| 603523 | Spring washer (p10) 8 WGI10

5 600473 | Hexagon head cap screw (M10x20) 4 W18l

6 603524 Motor holder 1 Jozo

7| 603525 | Socket head cap screw (M10x25) 4 w002

8 600193 | Socket head cap screw (M8x60) 1 WO0SsC

L2 Tensi.on pulley adj.ustment m-ounting 1 Jo23 603526 Set (J019)
10 Tension pulley adjustment pin 1 Jo24 |

11} 603527 | Tension pulley 1 Jozs 0JHP1S
12| 603528 | Tension pulley bearing collar 1 J026 Tension pulley
13| 603529 | Bearing (#6001ZZ) 2 1300 complete set
14| 603530 | Snap ring (in side $28) 1 WWA2

15| 603531 | Snap ring (out side ¢12) 1 Wwi2

16| 600245 Washer (¢8) Z WIig4

17| 600130 | Spring washer ($8) 2 WGO0S

18| 603532 | Socket head cap screw (M8x20) 2 wWo0g2

19 60356 Driver condenser 1 i

20 60355 Starter condenser ik 4B BT LhEonienser et

21| 600248 | Washer (5) 2 W152

22| 600329 | Round head machine screw (M5x%8) 2 W251

23| 603533 | V-belt (A-24) 2 2824

241 600328 |Nut (M8) 1 w008
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WHEELER/REX 6790 (N100A) ain shaft stock)

SEISESTS)
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No. (5\:'3!11212}) Part Name Set P(?anQ?'

1| 603534 |Headstock 1 J048

2 Main shaft gear 1 J036
5] 020 s 1 jo3s8 }'Se_t(oz”)

4 603537 |Hand wheel 1 J703

5| 603538 | Straight pin (8% 20) 1 WNOg 6450
6 607005 Front main shaft bearing i AQOS 6490
7 600867 | Rear main shaft bearing 1 J0o39 6490
8| 600127 |Rolpin (4% 10) 4 WL41

9 607008 | Thrustring 1 A003 6450
10| 607007 |Rearscroll 1 JOS3

11 605014 | Rear chuck cover 1 JOS2

12| 605012 | Rear chuck receptacle 1 J0S1

13| 605013 |Rear chuckjaw 3 A0SS ¢ 607006 Rear chuck complete set (A006) 6490
14| 600131 |Socket head cap screw (M6 16) 6 W062

15| 600132 |Spring washer (6) 6 WGO06

16| 600177 |Nut (M6) 6 WD06 |J

17| 600175 Roll pin (¢ 6x18) 3 WL63

18] 603539 | Chuckbody 1 JHOO

19| 603540 |Scrol 1 1500

20| 603541 Chuck jaw 3 J1CIS r 603542 Chuck complete set (RT-RT) (JO51)

;‘2 g;’x‘;:;;‘:;“ 2 Chuck jaw set 603541 (JICJS)

- 60307 Chuck jaw insert set (AORT) 6490

23 Spring 3

24 Set screw 6 J

25| 603543 |Socket head cap screw (M7x 54) 6 WOTA

26| 603544 | Gear case cover 1 Jo40

27| 603545 |Socket head cap screw (M5x18) 6 w055

28| 600911 | Hex-socket pipe plug (PT) 1 WA43

29| 600623 |Hex-socket pipe plug (PT%) 1 WA44

30| 60354686 Oil gauge (N-1) 1 J320

31| 603547 | Window cap 1 Jo42

32| 600179 |Round head machine screw (M5x10) 3 W252

33 604040 | Hoseguide 1 4040 6390
34| 604086 | Hoseband 1 4086 6390
35| 600132 |Spring washer (6) 1 WG06 6350
36| 600204 Round head machine screw (M6x10) 1 W261 6390
451 600143 Rivet (#0x5) 4 WN32

46| 600942 Earth 1 #0035

47

48| 600943 | Cordbush 1 7021 6090,6390,6590,6890
49| 600944 |Name plate 1 1049 "

50| 600621 Rivet (#4%5) 2 WN34

51| 604025 | Gearpump 1 4025

52 603549 Vinyl tube 100 (£) 1 -

53| 603550 |Oi intake line suction tube (B) 700 (€) 1 0410-700

54| 603551 |Oilfeed line tube 530 (¢) 1 0410-530

55| 603552 | Gear pump gasket 1 Jo47

56| 600486 |Socket head cap screw (M6x20) 1 W063

57 600813 Socket head cap screw (V16x30) 1 WO065

58| 600132 |Spring washer (¢6) 2 WGeA

59| 603553 |Rearcover 1 Jo41

60| 600248 |Washer (¢5) 4 WI52

61| 600179 |Round head machine screw (M5x10) 4 W252

62| 600198 |Grease nipple (M6) 2 1009

63| 603554 |Hex-socket set screw (cone M8x22) 4 Wo686

64| 603555 |Hex-socket set screw (half dog M8x25) 1 WE§87

65| 600213 |Pipe band (10mm) 2 ZJ50

66| 603557 |Warning plate A J L098:

67| 603558 |Warningplate B 1 L099

68| 600945 |Powercord 1 Z992

69| 601035 |Joint 2 1035

70| 609707 Cam switch warning plate 1 J099

71

72| 600937 |Oval head machine screw (M4 x10) 2 W4 A3

73| 600941 Binder C-15 1 7098 6090, 6390, 6590, 6890
741 600191 |Round head machine screw (M4 10) 2 w242 6390
75| 600959 |Camswitch 1 F065 6090, 6390, 6590, 6390
76| 600960 Cam switch plate 1 F066 5090, 6390, 6590, 6890
77
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WHEELER/REX 6790 (N100A) (ssit-opening die head 12~27)




Part No. Part No
No (Wheeler) Part Name Set (REX)
1-a 600150 [Die Head Body (1/2-2" New type) 1 N750
1-b 600779 |Die Head Body (1/2-2" Old type) 1 N701
2 600780 [Opening Block 1 N704
3 600688 |Open Block Spring 1 7697
4 600781 |OpenlLeverPin (A) 1 N714
5 600782 |Block Buffer Spring 1 N720
6 600783 |Open Lever Spring 1 N718C
7 606517 |Open Block Spring Shaft 1 7735C
8 600117 |Roll Pin (p6x16) 1 WL62
9 600785 |Auto-Open Pin 1 N709
10 600786 [Straight Pin (p6x13) 1 N716
11 600787 [Auto-Open Link A 1 N711
12 600121 |Hex Socket Head Cap Screw (MBx16) 1 WO81
13 600788 |Auto-Open Link 1 N732 OLD REX#N712
14 600123 [Hex Socket Head Cap Screw (M8x12) 1 WOST
15 600245 |Flat Washer (M8x16x1.2) 1 WIg1
16-a 600152 |Auto-Open Lever C (BSPT) 1 N713 FOR REX#292810
16-b| 600789 [Auto-Open Lever C (NPT) 1 N734 |OLD REX#N727
17 600790 |Open Block Stop Screw 2 N717
" : Set up #N751 and transfer the inventory from
18-a| 600120 [Cam Plate (1/2-2" New type) 1 N751 600751 tothiEe
18-b| 600791 |Cam Plate (1/2-2" Old type) 1 N702  |1/2-2 Old type. Discontinued in 2003
19 600116 [SizePlate (BSPT / BSPP / NPT) 1 N731 OLD REX#N721
20 600668 |Truss Head machine Screw (M4x5) 2 W541
21 600793 |Retaining Ring with Die Notches 1 N703 incl. 609787 (No. 30) Die Notch (G860)
22 600131 |Hex Socket Head Cap Screw (M6x16) 4 w062
23 600794 |Cam Plate Fixed Pin 1 N706
24 600795 |Cam Fix Shaft Spring 1 N722
25 600796 |Flat Washer (M12X26X2.3) 1 WI106
26 600797 |Lever Nut 1 N708
27 600798 |Nut (M20) 1 N707
28 600134 |Snap Ring (External) (020) 1 Ww20 |1/2-2 Old type. Discontinued in 2003,
29 600154 |Auto Open Bush ) N710
30 609787 |Die Notch 4 G860
31 600910 |Die Head Post 1 7713
32 606719 [Hex Socket Set Screw (M6x6) 1 W661
33 600128 |Hex Socket Flat Head Screw (M4x10) 8 WAI12
34 609812 |Die Head Ring (1/2-2" New type) 1 N728C
35 600153 |Auto-Open Lever Set Iset - No.21-23,32-34
36-a 60201 Dies (1/2-3/4") Iset - see Product List
36-b 60209 Dies (1-2") 1set - see Product List
37-a - Complete Uni-Auto Die Head (BSPT1/2-2") 1pe. - see Product List
37-b 60118 |Complete Uni-Auto Die Head (NPT1/2-2") 1pc. - see Product List 6090
39
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WHEELER/REX 6790 (N100A) (profiling die head 2124

5

g2

Ny

60106
No.|  far B Part Name Set P
1 600865 | Die head body (212~4) 1 J103
2
3| 603560 | Die head roller 1 TOOS8 6590
4 603412 | Die head roller pin 1 3402 6490,6590
5| 603561 [ Cam plate (2V2~4) 1 Joe7 6590
6 603562 | Die head receiver plate (212~4) 1 J100 Set Die head post (JO76)
i 603563 | Die head size plate (2V2~4) 1 Ji1o02
8| 603564 | Adjustment plate (21/2~4) 1 Ji01
9| 600621 |[Rivet (#4x5) 4 WN34 6590
10| 604692 | Crank pin 4 7692 6390,6590
11] 604693 | Size adjustment knob 4 7693 6390,6590
12| 600479 | Socket head cap screw (M6x10) 4 W60 6590
13| 603565 | Die head position pin 1 JoT77 6590
14| 603566 | Size setting lever holder (212~4) 1 JO73 6590
15| 604690 | Size setting lever 1 7690 6390,6590
16| 604743 | Size adjustment plate 2 7743 6390,6590
17| 604790 Notch pin 1 7750 6390,6590
18| 600687 | Spring (p5x12) 1 7752 6390, 6590
19| 604742 | Retaining pin 1 7742 6390,6590
20| 600532, | Socket head cap screw (M8x20) 2 w082 6590
21| 603567 | Retaining ring (23/2~4) 1 JO68 | Set Dies notch (G860) 6590
22| 600238 | Socket head cap screw (M6 40) 4 W067 6490,6550
23| 60206 Dies (2Y/2~4) 1set 162360 6490, 6590
24| 603687 | Die head post 1 J076
25
26| 60106 Complete die head 1 293050
27 ’
28
29
30
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WHEELER/REX 6790 (N100A) (cariage (Profiling))

6

No (F\;\?#EE“:;;) Part Name Set PE:TE;(J)U'
1 603568 | Spring support shaft holder A 1 J116
2| 600486 | Socket head cap screw (M6 16) 3 WO062
3 600516 Roll pin (pd x20) 3 WL46 6590
4 | 603569 | Profiling board 1 J1.15
5| 600432 | Round head machine screw (M5x8) i W250 6590
6 603570 Profiling cover A 1 J121
7 603571 | Profiling cover B 1 J122
8| 600472 | Socket head cap screw (M8x10) 1 w084 6590
9| 600246 Flat Washer (M8x18x1.6) 1 WI82 6590
10| 603572 | Spring support shaft 1 Ji23
11| 603573 | Spring 1 J149
12| 603574 Spring support shaft holder B 1 J1179 Set Size stopper pin (J120)
13| 603575 | Size adjustment shaft 1 J119
14| 603576 | Spring 1 J15¢
15| 603577 | Size plate 1 ] 123
16| 603578 | Size plate cover 1 J135
171 603579 | Socket head cap screw (4" 1 J239
603580 [ Socket head cap screw (312" 1 ] 251 603679 Profiling block assembly
603581 | Socket head cap screw 3m 1 Jj241 (0JSA3S)
603582 Socket head cap screw (212" 1 J242
18| 603583 | Spring 1 J151
19| 603584 | Wave washer (912) 2 WHIz 6590
20 | 6013585 Stop collar 1 J 126 6590
21
22
23| 600283 Complete profiling assembly 1 Set | OINA3T
24
25
26
27
28
29
30
31
32
33
34
35
38
37




WHEELER/REX 6790 (N100A) ariage)




No (ﬁvahneggﬁ Part Name Set P(HQEQ)‘"

1 603586 | Carriage 1 J110

2 6 03587 | Carriage support bar A 1 J111

3| 603588 | Carriage support har B 1 1112

41 603589 | Carriage support collar 1 7911

5 603590 Carriage support bar B cap 1 J148

6 603591 | Die head holder 1 J113

7 603592 | Die head holder shaft 1 J114

8 600483 Roll pin (p5x12) 1 WL5I1

g Qil joint pin E} 1036

10| 600434 | Spring 2 E140 6590
11| 603594 | Open plate 1 J145

12| 603595 | Oil flow selector plate 1 J155

13| 600621 Rivet (#4%5) 4 WN34

14| 609018 | Feed gear stop ring 1 9018 6490,6590
15| 600341 Round head machine screw (M5%30) 1 W256 6490,6590
16| 600810 | Wave washer (20) 1 WH20 6190,6490, 6590
17| 607515 | Carriage feed gear 1 A515 6190,6590
18| 607517 | Carriage handle 1 A517 | Set 607516 Feed gear shaft (A516) 6490,6590
19| 607109 | Die head stop pin 1 A109 6490,6590
20 607115 Spring 1 AllS 6590
21| 603596 | Knob pin bush § 1 1147

22| 603597 | Knob pin bush 1 J139

23| 607110 | Die head stop pin cover 1 Allo 6490,6590
24| 603598 | Die head lock knob 1 J136

25| 603599 | Hemi-spherical washer (5) 1 J137

26| 603600 | Socket head-cap screw (M5 % 60) 1 W05B

27

28| 600213 Pipe band (10mm) 1 7150

29| 601035 0—_11 joint 1 1035 6590
30| 603601 il pipe (Large) 1 J140

31

32| 603602 | Spring 1 TOS50

33| 600169 | Hex-socket set screw {Cup point M10x10) 1 w702

34

35| 606488 Ball plunger (¢10) 1 G861

36| 603603 | Roll pin (p5 % 45) 2 WL59

37| 603604 | Oil pipe (Smool) 1 i )

38| 603605 | Oil pipe connector 1 J14d1

39| 603606 | Hex-socket set screw {cone M6x25) 2 W667

40| 600811 | Jam nut (M6) 2 WDO06

41| 609045 | Reamer arm stop pin 1 1096 6090,6390
42| 603607 |Oil flow selector shaft 1 43 Set O-ring ($12)

43| 603608 | Qil flow selector lever 1 J144

44| 600207 | Roll pin (p3x18) 1 WIL36

45| 603609 | Cutter arm 1 J162

46| 603610 | Cutter arm stop pin 1; J166

47

48

49

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

71

~
n




WHEELER/REX 6790 (N100A) (cuten

No (Fﬁl?eggf) Part Name Set PFQE%O'

1 603611 | Cutter frame 1 J160

2| 603612 | Cutter guide 1 J161

3 60324 Cutter wheel 1 E226 6490
4 600670 Cutter pin L 5 E 2258 6490
5 600487 | Roll pin (p5x30) 1 WL56

6 603613 | Thrust roller 1 J164

7] 603614 | Steel ball (10) 1 WQIL

8 600171 Spring cotter (#2.3%15) 5 WNI12 6390,6490,6590
9 605074 Cutter roller 4 5074 6390, 6490, 6590
10| 603615 | Cutter arm shaft 1 J165

11| 603616 | Roll pin ($5%35) 1 WL57

12{ 609027 | Cutter guide pin 1 9027

13| 603618 | Adjustment pin 1 J170 6090
14| 603619 | Spring 1 1174 '

15

16| 600483 Pin 2 J175

17] 603621 | Open lever 1 L 74

18| 600174 | Rollpin (p6x43) 1 WL69

19| 600482 | Roll pin (p8x45) 1 WL87

20| 603622 | Feed holder 1 J168

21| 603623 | Feed screw 1 J163

22 603624 Spring 1 J173

23| 603625 Stop cap 1 J169

24| 603626 | Cutter handle 1 E205 6590
25| 603627 | Rollpin (p6x35) 1 WL68 6480,6590
26| 603628 | Cutter caution plate 1 "

27| 600143 | Rivet (#0x%5) 4 WN32

28

29

30| 603680 | Complete cutter 1 Set 0ICUIS

31
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WHEELER/REX 6790 (N100A) (Reamen
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Part No.
{Wheeler)

Part Name
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Part No.
(REX)

603629

Reamer arm

AB R

60303

Reamer cone

Ab22

6490

6072563

Reamer shaft

A253

6490, 6590

600229

Roll pin

(p8x50)

WLBS

6590

601094

Reamer knob

1094

6390, 6490,6590

600127

Roll pin

(p4x10)

WL41

6390,6590

600224

Spring

(810}

5096

6090,6190,6490,6590
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600168

Steel ball
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6090,6190,6490,6590
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Complete reamer
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WHEELER/REX 6790 (N100A) @ear case)
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Part No.

Part No.

No (Wheeler) Part Name Set (REX)
1 603630 A shaft 1 J180
2 607192 Bearing (#6205LL) 1 Al92 6490, 6590
3 603631 Oil seal (TCV254511) 1 J310
4 603632 | Mission pulley 1 4926
5 600669 | Hex-socket set screw (M8x12) 1 W78B
6 600679 | Snap ring (out side ¢18) 1 WWI§
7 6004384 Key (5x5x%20) 1 WRS55
8 603633 Bearing (#6202LL) 1 H2 72 6390
9| 603634 | B shaft 1 J181
10| 607191 Bearing (#6004LL) 2 Al91 6490,6590
11| 600810 | Wave washer (BWW6203) 1 WH20
12| 603635 | Key (8x7x22) 1 WRS2
13| 603636 Key (8x7x12) T WS83
14| 603637 | B shaft gear A 1 J182
15| 600638 | B shaft gear B 1 Jj183
16| 603639 | B shaft gear C 1 J184
17| 603640 | B shaft collar 1 J192
18| 603641 C shaft 1 J185
19| 603642 | Bearing (#6007LLU) 1 J3o02
20| 603643 | Snapring (out side ¢35) 1 WW35
21| 603644 |C shaft gear A 1 J186
22| 603645 | C shaft gear B 1 J187
23| 603646 |C shaft gear C 1 J188
24| 603647 |C shaft collar (Smool) 1 J194
25| 603648 | Snapring (out side ¢30) 1 WW30
26| 603649 | C shaft collar (Large) 2 J193
27| 603650 Bearing (#6204ZNR) 1 J301
28| 600664 | Snapring (out side ¢20) 1 WWwW20
29| 603665 | Speed change cap 1 J2zo1
30| 603666 |Socketbutton head cap screw (M6x15) 2 WAZ27
31

32

33| 603668 | Speed change lever 1 J202
34| 603669 | Notch pin 1 J203
35| 603670 | Spring 1 J216
36| 603671 | Speedchange shaft 1 Jj204
37| 600344 Roll pin (p6x30) 2 WL66
38| 603672 | Stud bolt 2 J215
39| 600131 | Socket head cap screw (M6x16) 3 w062
40 Speed change cover I J200
e Speed change guide 1 1206 } Gioard Set Ura))
421 603674 Guide pin 1 J207
43| 603675 | Snap ring (out side ¢10) 2 WWI10
44 Gear shift fork A 1 J209
45 Gear shift fork B 1 J210 603676 Set (J221)
46 Shift pin A 1 J2il11
47 Shift pin B 2 Jj212
48| 603677 Fork lever 1 J205
49| 603678 | Fork lever pin 1 J208
50
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